
University of Kentucky
UKnowledge

KWRRI Research Reports Kentucky Water Resources Research Institute

6-1978

Removal of Chloroform from Drinking Water
Digital Object Identifier: https://doi.org/10.13023/kwrri.rr.111

John S. Zogorski
University of Kentucky

George D. Allgeier
University of Kentucky

Robert Lee Mullins Jr.
University of Kentucky

Right click to open a feedback form in a new tab to let us know how this document benefits you.

Follow this and additional works at: https://uknowledge.uky.edu/kwrri_reports

Part of the Water Resource Management Commons

This Report is brought to you for free and open access by the Kentucky Water Resources Research Institute at UKnowledge. It has been accepted for
[...]
(Total Population Served= 1,674,000) .. 

35 



16 plants with flow 

100 " 

Ii O • 

87 =>~·-
60 -

20 -
11 

0 1 2 3 4 5 6 7 8 9 10-14 

Water Treatment Plant Capacity (MGD) 

Figure 3 - Histogram of the Number of Water Treatment Plants 
Versus Production Capacity for Ground Water 
Supplies. 

36 



,..., 
0 
0 
0 
.. 1 

>< 
~ 

'tl 

~ 
I-<' 

~ 
~ 
0 ..... 
.µ 
Ill 
.-i 

[ 
0 
fl< 

.-i 
Ill 
.µ 
0 
E-1 

I 

100 

I Approximately 60% of Population is 
I 

~ 
Served by Plants With Flow> 1 MGD. 

I -. 
93 I 

80 . 

60 . 
55 

50 

40 -

20 . ' 14 

0 

11 

I 5 
I 

0 1 2 3 4 5 6 7 8 9 10-14 

Water Treatment Plant Capacity (MGD) 

Figure 4 ~ Histogram of the Popt•.lation Served Versus 
Production Capacity for Groundwater Suoplies 
(Total Population Served= 227,300). --

37 

, 



with the study (Appendix A). 

Sampling Procedure 

It was important to record sufficient supplementary 

data for each utility that was sampled so that the THM 

resu1ts could be interpreted meaningfully. To allow for 

rapid and complete data entry, three different forms were 

prepared and duplicated. Fifteen copies were made of each 

of the following: (a) water utiltty questionnaire; 

(bl treatment schematic; and (c) physical/chemical parameters. 

The water utility questionnaire was completed via an inter­

view with the resident water superintendent. The first part 

of the questionnaire dealt with the official title of the 

water utility and the area and population served. The 

treatment plant's average daily production (!~GD), raw water 

source, and average daily chlorine residual maintained in. 

the clearwell were also included within this first section. 

The remainder of the questionnaire was a little more subjec·­

tive in nature. This consisted of two questions related to 
the needs for future improvements and/or expansion for: 

(a) the water treatment plant proper; and (bl the distri­

bution system. The answers to these questions gave an 

insight into the probabilities of _future expansion. 

The.second form contained 10 separate subsections 

representing the different unit operations conunonly found 

at water purification facilities. Information about basin 

size, and other sp~~ifications was placed in the appropriate 

subsection. Also, a list of chemicals used in each operation 
along with ·the daily dosages was preparea. As mentioned 

earlier in this section, data on treatment operations are 

instrumental in interpreting the results of THU analysis. 

The coagulant and disinfectant dosages were expressed in 

units of mg/1 and listed for each of the water companies 

(Table 13) • 

The third and final data sheet was used to record the 

measurements taken both on site and back at the laboratory. 

38 



w 
~ 

TABLE 13 

SU?-' .. MARY OF WATER QUALITY A~~LYSES PERFOR..Y..ED AS PART OF 
THE STATE THM SURVEY 

Wat~r t:tilitv ~H~ Lcvclsa(~~/1} Phrsieal/C~e~. Para~cters 0 

P!a:it Pl,J.nt P.a·.,. t-:ater Source :HC1 3 CHC1 2Br 
~:·..:~.t-:?r Si,:r.:: 

(~';:,) 

1 1. 7 Ohio River Alluviu." TR TR 
2 O. ':IS O~io lti\'er A.lluviu." 7R TR 
3 9. 3 :-:ed. River, Trib., of 55 5 

Ohio 
4 9. 5 0!":.i,:, Ri vcr 45 15 
; 9.0 c~:.o Riv-:?:- 40 10 
6 2. 5 Li:>::g. ::a :-ro ..... Ij;'j?OUr.rt- !. 30 10 

:"'.'.:nt, s:-:ullow 
7 l. 2 ~:ed. Si:::c Creek, 50 15 

S:,c..c.,.·!1at Turbi,i. 
3 l. l s~~ll Str~.J~-Fed 60 10 

L:i:0::e 
9 2.~ Chio Rive: All\.l'liU:il TR TR 

(·.:cl l 1 
10 1. 5 :-:c=.. Siz'! S;iri:ig Into 20 15 

S:-:::111 Reservoir 
ll 1. 7 Cree:.;;-Fed :-:ed. Size 85 10 

La%e 
12 6.0 ~ej. Size River Highli 75 15 

Tu:-~id. 
13 l.O ?~12:d. Size River Highly 40 10 

Tu:-~i~ .. 
14 3.3 La!"',-:? Lai-:e 100 10 
15 180.0 o::.ic P.iver 80 10 

. 

a - Finished wa~er, ~JD "" not detected·, T~ ,. Trace <S. 
b - 7otal ::-~halc--~-:.:i:incs. 
c - Finis~e:'! W.a~er Values. 

CHC1Br 2 TTHMb eH 

TR <15 7.7 
TS <15 7. 2 
:-.o 60 7.2 

TR >60 7.9 
TR ,so 7.6 
ND 140• 7.9 

TR 65 7.6 

TR > 70 7.1 

TR <15 8.2 

TR >35 7.3 

NO 95• 7.7 

ND 90• 7.2 

ND 50 7.5 

NO 110• 7.9 
TR >9011' 8.5 

cl - Pa=~ial C!02 dosage. 
e - Pre-Chlo=i~a-:.ion rarely used- with- 9ost-chlorination, average value given. 

Te:!!O c1 2 Res ':'OC 
(OC) (mg/l) (mg/1) 

19 1.2 2.0 
17 0.7 ---
25 2.7 ---
25 >3.0 3. 2 
25 1. 9 l. 7 
24 l. 4 5.4 

27 2.6 5.l 

27 1.6 4.4 

17 0.6 2.l 

21 l.4 3. 0 

27 >3.0 7.5 

26 2.3 7.1 

25 1. 9 5.0 

27 l.4 S.4 
18 l.4 4.3 

Che~ieal Dosaaes ("c/ll 

Chlorine 
?re Post Total Alu.-.-i Li~e 

--- --- 1.8 ---- ------- --- 0.7 ---- ----
.l. 6 1.4 5.0 22.7 8.5 

5. 3d 2.1 7.4 42.4 35.2 
4.7 0.5 5.2 18.0 3. l 
4.9 l. 4 6.2 26.4 1.;. 4 

10.0 2.S 12.5 40.0 15.0 

4.2 1.1 S.3 37.2 17.0 

:2.7 l.8 4.5 4.S 39.0 

2.4 l. 6 2. c,e 24.3 18.2 

10. 6 1. 4 12.0 42. 4 21.2 

4.7 1.6 6.3 OCCftS. Polyner 

4.0 l. 9 5.9 78.0 19.0 

3.9 10.2 14.1 Occas. Occas. 
4.1. l. 0 5.2 12.0 14.4 



Whereas the temperature (raw and finished) and chlorine 

.residual (finished only) were performad during the site 

visitation, 300 ml bottles were filled for later analysis 

of NV'roc levels (raw and finished). Duplicate samples 

were taken in scaled scrum bottles for both raw and 

finished water trihalomcthane content. The results of 

these physical and/or chemical analyses are reported for 

each of the fifteen utilities in Table 13. 

Discussion of Results 

In as much as they arc similar studies, this survey 

was modeled after the EPA National Organics Reconnaissance 

Survey (NORS) of halogenated organics. The similarity 

applies to its purpose as well as its format. Therefore 

this state survey, like the NORS study, seeks to establish 

a data base of THM levels as affected by different treat­

ment operations as well as environmental conditions. This, 

as opposed to providing plant-scale data to substantiate a 

number of research hypotheses, would obviously require more 

than a single grab sample. Nevertheless, the results from 

this limited survey suggest several generalizations. 

As one instance, the chlorine demand (dose minus residual) 

was pl'Otted in the NORS study ver~us total THM to yield a 

positive correlation. It has been postulated (Symons;. 

1975) that a·mcasure of precursor utilization may be a rela­

tively constant fraction of the free chlorine uptake (C1 2 
demand). Therefore, the finished water THM levels should 

·follow the chlorine dem_and assuming that chlorine is in 

excess and that other environmental fact'ors remain constant. 

When the clorinc demand wa::: plotted versus TTHM for the fif­

teen water utilities surveyed in the present study, a modest 

positive correlation was observed (R = 0.067). 

Taking into account thC! influence of total chlorine 

dose, the single mo:::t influential factor remaining was the 

source and quality of raw water supply. Water sources which 

contain low concentrations of TllM precursors will obviously 

40 



lcacl to a reduced formatio11 of TIIH. Consequently, those 

utilities which use ground water (plnnt numbers 1, 2, 9 and 

10) were found to exhibit the lowest levels of finished 

water 'flIM. In contrast, plant numbers 6 and 12 (moderate 

c1
2 

dosages) drew from highly turbid and/or colored waters. 

Research on the origin of TIIM precursors points to surface 

runoff containing decayed materials (leached from humis). 

In the case of plant number 6 a shallow impoundment is used 

as a raw water source and is subject to a great deal of 

agricultural runoff (source of precursor material). There­

fore, it is not surprising to note that the chloroform level 

for plant number 6 was 130 µg/1. Unless provisions can be 

made to draw from an alternate water body, little can be 

done to reduce the inevitable TIIM formation due to disin­

fection. Perhaps a shift in the point of p~e-chlorination 

to after clarification could reduce the Tl!M somewhat. Simi­

larly, plant number 12 must contend with a precursor-laden 

raw water source, but in this case, the source is a highly 

turbid river. The large quantities of silt and other par­

ticulate matter in this water supply presumedly results from 

soil ~rosion. Frequently, precursors associate with parti­

culate. and colloidal material. Consequently, this river 

carries high levels of precursors ·which later form THM 

upon chlorination at the water treatment plant (=75 µg/1). 

Again, to reduce the final TIJM concentrations at plant 12 

pre-chlorination should be located after the majority of th:l 

suspended solids and colloids have been removed (i.e., at 

the head of the sand filters). 

From the data listed in Table 13 it is obvious that 

ground.water supplies yielded lower THM levels than surface 

water supplies. Prcsumcdly, the trend results clue to the 

lower content of precursors in ground w.:itcr supplies. How­

ever, the potential beneficial effects of lower chlorine 

dos.1gcs, shorter contact times, low,~r tempera tu res, absence 

of su:;pencled solids ,:rncl other similur factors associated 

41 



with ground waters cannot be completely overlooked. Unfor­

tunatel~most of the water utilities in Kentucky that cur­

rently use surface water supplies cannot switch to a 

ground water supply because the latter resource is unavail­

able in sufficient supply to meet current demands. As such, 

these water treatment plants must utilize in-plant modifi­

cations and/or new treatment systems to reduce the level of 

THM to acceptable levels. A brief review of the total THM 

data in Table 13 shows that five of the twelve surface water 

supply plants surveyed had levels of THM either at or above 
EPA's recently promulgated interim standard. 

BENCH-SCALE TREATMENT EXPERIMENTS 

The research team evaluated in the laboratory several 

unit treatment operations. The overall goal of these experi­

ments was to define the efficiency of each treatment operation 

in the removal of trihalomethanes and/or precursor compounds. 

Significant results from these studies are described herein. 

A more complete description of these experiments will be 

contained in the Master of Engineering thesis yet to be pre­

pared by the graduate students performing these experiments. 

Simulated Treatment Scheme Studies 

A series of experiments were _completed to determine the 

general effectiveness of various treatment processes and 

treatment schemes for the removal of precursors. Because 

of the design of these studies, information can also be 

derived concerning the potential benefit(s) of moving the 

point of pre-chlorination back further into the treatment 

system. In essence, these experiments cbnsisted of treating 

Ohio River water via a variety of treatment processes. 

After each treatment step an aliquot of water was removed 

and a TllMPT completed. In this· manner both the cumulative 

and incremental effectiveness of treatment systems in 

reducing the CIIC1 3 potential was assessed. 

Four treatment plants were selected for simulation and 

42 



are illustrated in Figure 5. As shown these simulated treat­

ment plants included collectively the following unit opera­

tion: pre-sedimentation; chemical coagulation, precipitive 

softening, ion-exchange softening, rapid sand filtration, 

granular Jctivated carbon (GAC) filtration and powdered acti­

vated carbon (PAC) addition in conjunction with chemical 

coagulation. The dosages of chemicals were 12 mg/1 of alum, 

18 mg/1 of lime, 11 mg/1 of soda ash and 8 mg/1 of PAC. The 

location in the treatment schemes where these chemicals were 

dosed is indicated in Figure 5. Fixed beds of granular 

activated carbon and cationic exchange resin were used. Each 

filter was 3.0 feet in depth and was operated in a continuous 

downflow mode at a conventional surface loading rate of about 

2.0 gpm/ft
2

. 

Results from the THMPT arc listed in T9ble 14 in which 

the CHC1
3 

potential is reported in both µg/1 and percent 

reduction (from the THMPT identified for raw Ohio River 

water). Several observations can be made concerning the 

reduction in CHC1
3 

potential. First, the chloroform poten­

tial of Ohio River water was reduced by about 34% in a treat­

ment system consisting of pre-sedimentation, chemical coagu­

lation, precipitive softening and filtration. That is, the 

chloroform potential of filtered water (i.e., water that was 

settled, chemically coagulated, precipitive softened, and 

filtered) was only 66% (142/216) of that found for untreated 

Ohio River water (216 µg/1). This information is listed 

in Table 14 under treatment experiment I. It should be 

noted that the TIIMP'r reported for coagulated water (Raw -

Set - Coag entry in Table 14) was higher than raw water and 

is presumed to be an eronious reading since more detailed 

studies on chemical coagulation clearly indicate that such 

an increase should not occur. As such, the entry for coagu­

lated water was not used in calculating the percent reduc­

tions of CIIC1
3 

potential shown in Table 14. 

43 



,- - alum, polymer 1 - - -lime, soda ash 
I I 

Raw I em.1.ca I 

~ I Ads::tion ,~ 
SYSTEM I: Settling ~ -'--7 ~ 

Water ul tion Softenina Filtration_ 

1- - alu:n, polymer 
I 

Raw I Settling l ~ Chemical Ion-Exchange c:: SYSTE:'1 II: ~ ~ 
Water Coa,..ulation Sof n~n Filtrat!Q_n __ ~ ~ion._ I -4, 

1-- alum, polymer ... I .. Raw 

I Settling I~ ----) I Ads:::tion I ~ nem1ca 
SYSTEM III: -----,. 

\ti'ater _Coagul?ttion Filtration 

1- - alum, polymer, PAC 

Raw I Settling I ~ I c::::::::on 1---SYSTEM IV: ~ 

Water 
, 

Figure S - Flow Diagrams of Simulated Treatment Plants. 



.... 
(.~ 

Treatment 
Experiment 

I 

II 

III 

IV 

TABLE 14 

REDUCTION IN THE POTENTIAL TO FORM CHLOROFORM UPON SUBSEQUENT 
CHLORINATION FOR SEVERAL TREATMENT SCHEMES 

Extent of Treatmenta 
Chloroform Potential 

(pg/1) % Reduction Cumulative% Reduction 

a) RA'.'1 
bl R.r"\~·i, 

,.,~,-1 
~1. •. , cl 

d) 
e) 
f) 

T">,'.\ .. , .. 
rv.t~, 

R.r'.~'1 I 
R.J"\t7 I 

a) RJ..:·; 
b) Rl\i•l, 
c) 
d) 
el 
f) 

R.t ... ~1:·l, 

RA~1'' 
R}\1:\, 
RJ~ ~.,] I 

al R.Y11 

SET, 
SET, CON:;, 
SF.T, COAt;, PS, 
S~T, co;,G, PS, RSF 
SE'i', COAG, PS, RSF, GAC 

SET, 
SB7, COAG, 
S:ST, COAG, IE 
S~7, CCAG, IE, RSF 
SE~, COAr., IE, RSF, GAC 

b) RA!-7, SF.T, 
cl Rt,N, Sr.TI COAG, 
d l RA:v, Si;:T, COAG, RSF 
el RJ,:,, Sr:7, COAG, RSF, GAG 

a) Rl\.N 
bl RAW, SET, 
c) Rl,'·1, SE'i', COAG-PAC 

216 
202 
238 
180 
142 

9 

216 
202 
238 
202 
160 

29 

216 
202 
238 
153 

26 

216 
202 
194 

6.5 
o.o 

10.2 
17.6 
61.6 

6.5 
o.o 
o.o 

19.4 
60.6 

6.5 
o.o 

22.7 
58.8 

6.5 
3.7 

6.5 
6.5 

16.7 
34.3 
95.9 

6.5 
6.5 
6.5 

25.9 
86.5 

6.5 
6.5 

29.2 
88.0 

6.5 
10.2 

a - Abbreviations are as follows: RAW= Untreated Water; SET= Settled Water; COAG = 
Chenical Coagulation; PS= Precipitative Softening; RSF = Rapid Sand Filtration; 
GAC = r,ranuJ.ar Activated Carbon; IE= Ion Exchange Softening; and PAC= Powdered 
Activated Carbon. 



It is important to note that aand filtration was 

_apparently very effective in reducing c11c1 3 potential. 

Doth coagulated and softened waters had relatively high 

turbidi tics ( 2. 6 and 4. 6 turbi,li ty uni ta) • 'fhe lab acale 

sand filter appeared to do a good job in removing the floe 

carried over from chemical coagulation and precipitive 

softening. Preaumedly, the removal of this floe resulted 

in the lower CHC1
3 

potential in filtered water. It should 

be emphasized that the 34,:; cumulative reduction in the CIIC1 3 
potential ,;.•as obtained for treatment conditions that may not 

be optimal for the removal of precursors. Presumedly, this 

percentage could be increased further by optimizing each 

unit operation (coagulation, softening, and filtration). 

An inherent assumption in this evaluation is that in actual 

practice chlorination would not be practiced until after. 

filtration. 
The most pronounced reductions in CHC1 3 potential were 

obtained with the filter of granular activated carbon. In 

each of the first three treatment experiments the GAC filter 

accounted for approximately two-thirds of the observed reduc­

tion.in total CHC1
3 

potential. More importantly the GAC 

filter. was able to remove precursors present in Ohio ~iver 
water and thereby lower the CHCJ.

3 
potential into the 10-30 pq/1 

range. It should be stressed that the environmental conditions 

under which the TIIMPT was completed arc extremely favorable 

for the formation of CHC1
3

• As such, it is unlikely that 

the effluent from a fresh GAC filter would upon chlorination 

have CIIC1
3 

levels as high as 30 µg/1. I1:) summary, granular 

activated carbon was capable of significantly redu~ing the 

level 9f precursors and, therefore, a marked reduction in 

CIIC1
3 

potential was observed. In contrast, the addition of 

an 8 mg/1 dosage of powdered activated carbon was ineffective 

in reducing the chloroform potential (Sec treatment achcme 

IV in 'J'ablc 1'1) . 

46 



Chemicnl Conqulation 

Experiment3 were initiated to determine more precisely 

the efficiency of chemical coagulation in removing precur­

sors present in surface waters. These studies were completed .. 
with one liter water samples using a Phipps & Bird stirrer 

which is capable of coagulating six samples simultaneously. 

By adjusting the rotation speed of the paudles the unit 

operations of rapid mixing (coagulation), slow mixing (floc­

culation), and settling (gravity sedimentation) were simu­

lated. Again, the experimental procedure was to chemically 

coagulate Ohio River water under a variety of experimental 

conditions (i.e., pH values, alum and polymer dosages, etc.) 

and then to subject aliquots of the treated waters to THM 

potential tests. Two different potential tests were com­

pleted on each aliquot. The "standard" THMPT (See page 9) 

was run both with and without adjustment of the initial 

pH value into the 10.5-11.2 range. The THMPT with pH adjust­

ment provides data on the maximum potential to produce CHC1
3 

and total THM, whereas the THMPT run without initial pH 

value adjustment gives a more representative indication of 

THM concentrations expected under plant operating conditions. 

Variation in the potential to form THM under a variety 

of alum and polymer dosages is shown in Table 15. It is 

evident from Table 15 that both alum and polymer are capable 

of reducing the potential to form THM, although the magnitude 

of the ef~ectiveness of each coagulant varies with dosage 

and THH species. For example, reductions in the CHC1
3 

poten­

tial (with pll adjustment) that resulted when the alum dosage 

was increased from 0-20 and 0-100 mg/1 were 18 and 48%, 

respectively. Corresponding reductions in the total THM 

potential for these same dosages were 12 and 40%, respec­

tively. Thus, it appears that large dosages of alum alone 

would be required to enhance significant removals of pre­

cursors during the chemical coagulation process. It is 

significant to note that the data reported in Table 15 only 

47 



... 
co 

TABLE 15 

INFLUENCE o~ CRE~ICAL COhGULhTIO~ o~ THC ·POTE!;TIAL TO 
SUBSEQUENTLY FOR~ TR!!!!\LOMETHA.~Esa 

Dosage o! Che~icals (~g/ll Trihalomethane Potential, pg/l 

al-.:..-:t p~l%'.er C!!Cl3b CHCl3c CHCl2Brb CIICl2BrC C!!ClBrl CHC1Br2c 

o.o o.o 125 81 5 31 l 7 
5.0 o.o 124 Bl 12 32 6 7 

20.0 o.o 102 57 12 26 6 7 
10.0. 0 0.0 65 25 13 16 6 6 

o.o o:o 125 Bl 5 31 1 7 
0.0 0.25 100 68 8 20 3 8 o.o 1.CO 90 77 B 24 3 9 o.o 5.00 95 76 B 21 3 9 

o.o 0.0 125 Bl 5 31 l 7. 
5.0 C.25 86 88 15 28 9 6 

20.0 1.00 70 62 16 25 10 5 
100.0 5.00 53 28 17 16 11 3 

e - Co~;ulat~d at a n~utral ~H value. 
b - ,,___ ~·-'·-d -··v.,,- · "•h . 'ti l H dj - i l - _ ...... a s--··""'""'"' .1,.n .• - • "11.... an in... a p a ustmen ... nto 10.S-1 range. 
c - Fro::, a sta:oeard TH:t.?T except no initial pH adjustment. 

Total Tnxb Tota 1 -:-r.:-:c 

131 119 
142 120 
120 90 

84 ,-
• I 

131 119 
111 95 
101 llO 
106 1C6 

131 1'0 
110 122 

96 90 
Bl n 


[...]
XE-340 (This resin did not reach 0.10 breakthrough and therefore could not be compared 
with the other adsorbents studied.)' 

a - 1 =:-ec ·.·ol::~e = O. 232 liters. 
b - ::i.illig!"a:::s. 

c - inilligrams/milligro.rr:s. 
d - groms/mctor3. 

* - ~ote that this is 70\ 
brcaktl1:ouqh~ net 90~. 



other adsorbents tested. ~10 adsorbents were also compared 

-based upon the amo,1nt of chloroform adsorbed at various 

breakthrough points. Here, too, Filtrasorb 400 and Nuchar 

WV-G had inferior performance records with neither adsor­

bent removing over 70 mg of chloroform at 90% breakthrough. 

These observations indicate that in treating Louisville's 

drinking water both Filtrasorb 400 and Nuchar 1qv-G have 

lower adsorptive capacities for chloroform removal and, 

therefore, would need to be regenerated more frequently in 

comparison to the other brands of GAC tested. 

Three adsorbents were denoted as average in their ability 

to continually remove chloroform from drinking water. 

Included were Nuchar WV-W, Hydrodarco 1030 and Columbia LCK. 

With regards to the quantity of water treated, all three 

adsorbents were within a 2,000 bed volume range of one another. 

Hydrodarco 1030 was the best performer in this regard having 

treated 13,800 bed volumes at the 90% breakthrough point. 

However, all three adsorbents were rernarkedly similar in terms 

of the amount cf chloroform adsorbed at this same break­

through point. Cumulative amounts of chloroform removed were 

91.7,· 92.4 and 95.8 g for Hydrodarco 1030, Columbia LCK and 

Nuchav WV-W, respectively. The performance characteristic~ 

of these three adsorbents is clearly superior to that indi­

cated for Filtrasorb 400 and Nuchar WV-G. 

The last group of adsorbents were those classified as 

good for the removal of chloroform. These included Witco 

950 and Barnebey-Cheney PC-1. The latter carbon was the 

best performer on a bed volume treated per unit time basis 

having treated 15,000 bed volumes at the 70% breakthrough 

point. In comparison, Witco 950 treated 11,000 bed volumes 

at the same point of breakthrough. With regards to their 

adsorptive properties, both Barnebey-Cheney PC-1 and Witco 

950 cxhibi ted a superior characteristics than the other 

five brandi; of GAC tested. J\t the 50~. breakthrough point 

the amounts of cl1loroform adsorbed were 76.2 and 107.1 mg, 

GG 



respectively. l\.s shown in Table 23, the experiment was 

terminated before Barnebey-Cheney PC-1 reachcad the 90% 

breakthrough point. However, the cumulative amount of 

chloroform adsorbed by this GAC at the 70% breakthrough 

point was 120 mg (See Table 23). In comparison, it is 

estimated that Witco 950 adsorbed about 110 mg at this 

breakthrough point. 

In summary, all seven brands of GAC tested were capable 

of reducing chloroform levels by more than 95% at the start 

of the experiment. Over the two month period o'f testing, 

however, the adsorbent varied markedly in their ability 

to remove THM from Louisville's drinking water. Barnebey­

Cheney PC-1 was overall the best performer when 90% break­

through was tolerated, whereas Witco 950 had superior adsorp­

tive properties at the 50% breakthrough point. 

PLANT-SCALE TREATMENT STUDIES 

Field tests were made at a water utilities in 

Kentucky to ascertain the efficiency of in-plant changes on 

the amount of Tl-IM in finished water. Similar studies were 

also done at another utility which employs GAC adsorption 

in its treatment plant. The overall intention of the 

latter investigation was to define the approximate on-line 

time and performance of a GAC filter for removing trihalo­

methanes. Significant findings from these field tests are 

described in Table 24. The reader is referred to several 

recent publications which contain further details on the in­

plant modifications described in Table 24 (Hubbs, et al., 

1977; Zogorski, 1977; and Zogorski, et al., 1977). 

In-Plant Modifications to Treatment Processes 

Several comprehensive field investigations were com­

pleted at a surface water treatment plant to demonstrate 

that reduction in TllM levels can be accomplished by modifi­

cations to chlorinatioh practic~s. This water utility draws 

its rnw water from the Ohio River. The rmv water is then 

67 



Date 

10/18/77 

11/11/77 

11/19/77 

11/25/77 

12/1/77 

12/9/77 

12/13/77 

a - Units 

TABLE 24 

CHLOROFORM LEVELS AT A UTILITY 
EMPLOYING GAC FIL'l'ERS 

Influenta Efflucnta 

32 2 

56 G 

26 14 

30 lG 

20 10 

16 16 

18 12 

are pg/1. 

GO 

Effluent 
Influent 

0.06 

0.11 

0.54 

0.53 

0.50 

1.00 

0.67 



settled in large reservoirs for a period of approximately 

24 hours. Historically, breakpoint chlorination was accom­

plished in the influent w~ll of the pre-sedimentation basin. 

Effective February, 1976, the continuous addition of chlo~ 

rine at the head of the settling reservoir was discontinued 

as a means to reduce the amount of chloroform in finished 

water. A shock dosage of 40 LBS/MG of chlorine is added 

once per month at this location, however, to control biolo­

gical growth within this basin. 

Pre-settled water is fed via gravity to chemical coagu­

lation, The flowrate to each of the coagulation units is 

monitored via venturi meters. Aqueous chlorine is fed at 

this point and shortly thereafter alum and polymer are added. 

Design retention times for flocculation and settling are 

30 minutes and 6 hours, respectively. Coagulated water is 

then fed into a softening system consisting of several floc­

culation-sedimentation trains. A simple lime softening 

process is utilized to treat the influent water when the 

hardness exceeds 140 mg/1. During softening the pH value 

is raised to 10.0 and is held at this level for about 6 hours. 

The chemical stability of water leaving the softening basins 

is controlled by adjusting the pH value with lime when sof­

tening is not utilized or by adding gaseous carbon dioxide 

when softening is necessary. A saturation index of 0.2 

usually requires that the water leaving the treatment facility 

has a pH value of 8.5. Following the softening system, wate~ 

is applied to dual-media filters rated at 3 gpm/ft
2

. The 

filtration media consists of 24 inches of sand topped with 

6 inches of anthracite. Backwashing is necessary once every 

60 hours. Chlorine and fluoride are added to filtered water 

at the influent to the clearwell. Typically, a chlorine resi­

dual of 1.8 mg/1 free and 0.2 mg/1 combined is carried into 

the distribution system. 

Movement .in Point of Prc-Chlori.n.it.i.on - The addition of 

chlorine periodically at the head of the pre-sedimentation 

69 



basins affords the opportunity to quantify the effect 'rIIM 

levels of moving the point of chlorination farther back into 

the treatment system. Movement of the point of pre-chlori­

nation to the head of chemical coagulation, instead of at 

the influent to the pre-sedimentation reservoirs, reduces 

the contact time of chlorine:, in the pl.ant by about 24 hours. 

Also, chlorine is now added to a higher quality water con­

taining lesser amounts of suspended matter, which in turn 

results in lower chlorine dosages being applied at the head 

of coagulation to obtain the same bacteriological quality. 

As described previously (page 13), alterations to the chlo­

rination practice such as those just described are expected 

to reduce the concentration of THM present in finished water. 

The magnitude to which THM levels were reduced by 

moving the point of pre-chlorination was determined from two 

field studies. The first investigation was completed in 

October, 1976 and the second in March, 1977. Analysis of 

the data collected during these two studies suggests that 

moving the point of pre-chlorination has reduced the concen­

tration of CHCl.
3 

(and therefore total trihalomethanes) in 

finished water by as much as 40-50%. Similar but less pro­

nounced data are evident for CHC1 2Br. In conclusion, it is appa­

rent that the change in pre-chlorination was indeed warranted 

and has had a positive impact in reducing THM levels in 

finished water at this water utility. 

Elimination of Free Chlorine During Precipitive Softening 

As a means of further reducing T!IH in finished water at 

this utility, studies were initiated in October, 1977 to 

quantity the impact of eliminating free chlorine during pre­

cipitivc softening. Prior studies at this water treatment 

plant clearly showed that as much as 50t of the chloroform 

in finished water was formed in the softening basins due 

to the presence of free chlorine and elevated pl! values. 

As such, the possibility of dirninishinc1 the level of 'l'IIM 

70 



in tap water by stopping the 'rllM reaction at the head of tlw 

softening process appeared promising and potentially signi­

ficant. To test this hypothesis, ammonia was fed at the 

head of several of the softening trains in an attempt to 

convert free chlorine, which was carried over from the che­

mical coagulation basins, to combined chlorine prior to 

raising the pH value into the 10.0-10.5 range. Several 

softenign trains were operated without ammonia addition and, 

therefore, servedas controls in this study. After reaching 

steady-state conditions1 water samples were collected from 

various locations within both the amrnoniated and non-amrno­

niated softening basins and subsequently analyzed for THM 

levels. The data show that the concentration of CHC1 3 and 

total THM in the softening train receiving ammonia remained 

relatively constant as water passed through the slow-mix and 

settling basins. In contrast, CHC1 3 and tot.al THM levels 

showed a definite increase as water moved through the treat­

ment basins not receiving ammonia. That is, the formation 

of THM within the softening basin receiving NH3 was nearly 

stopped, whereas the control basins continued to show 

increasing levels of THM illustratirig that the Tl-IM formation· 

reaction was on-going. 

The reduction of THM levels attributable to the anunoni­

ation process was determined by comparing THM levels in ammo­

niated and non-ammoniated samples. Results showed the fol­

lowing average reductions over a 7-d~y s&mpling period: 

CHC1 3 
28 µg/1 

CHC1 2Br 8 µg/1 

CJIC1Br 2 3 µg/1 

'l'otal THM 37 µg/1 

That is, the softening basins receiving ammonia 

exhihited considerably lower TIIM levels. In summary, the 

addition of ammonia at the head of the precipitive softenjng 

process was capable of stopping the TllM formation reaction 

71 



and thereby reducing the concentration of TllM in finished 

wnter. l\mmoniation as indicated reduced the level of THM in 

finished water by about 331, in comparison to when this plant 

wns maint~ining a free chlorine residual during softening. 

Granular Activated Carbon Filter 

The effective life of granular carbon filters in removing 

THM under plant scale conditions was determined by studies 

completed at a water treatment plant where conventional rapid 

sand filters have been converted to granular activated car­

bon filters. The carbon filters were originally installed in 

1970 as a means of eliminating taste and odor problems. In 

the Fall of 1977 the old carbon media was replnced with about 

30 inches of Filtrasorb 300 GAC. The research team observed 

the changeover process and were permitted t~ collect aliquots 

of filtered and non-filtered water at various inter~als there­

after. In this manner, the adsorptive and breakthrough pro­

perties of Filtrasorb 300 were determined upon plant-scale 

operating· conditions. 

The raw water source for this water treatment plant is 

a medium size tributary to the Kentucky River. Treatment at 

this facility is conventional, with the exception of GAC 

filters. Raw water is pumped up to the plant where it is 

_pre-chlorinated. Copper sulfate is added occasionally as an 

algicide. Alum and lime are added next and mixing occurs 

in the pipe l~nes leading to a sing\e flocculation basin. 

From the flocculation basin, water flows to one of two sedi­

mentation basins. After settling, fluoride is added and the 

flow is split to four GAC filters. Once filtration through 

GAC has been accomplished,_ the water flows to a clearwell 

where soda ash and chlorine are added. 

A number of trihalomethane ('l'IIM) samples were taken at 

the changeover and a field sampling program was completed. 

Influent aml effluent Si.!mples to the new filters were takc:n 

immediately after installation. Three weeks after this, the 

team returned and left a number of sarnple bottles such that 

72 



that plant operators could sample the filters on a weekly 

basis. Table 24 summarizes the results of chloroform data 

collected in association with this survey. As shown, the 

granular activated carbon filters operated for almost 6-8 

weeks before becoming exhausted for chloroform removal. 

This finding is in agreement with data reported previously 

by EPA and other field investigations. Specifically, the 

adsorptive capacity of commercial brands of activated carbon 

is quite low, in the order of 0.05-0.2% by weight and, 

therefore, frequent regeneration will be needed when this 

adsorbent is used in conventional filter boxes (depth of 

about 30 in). The regeneration cycle can be lengthened, of 

course, by operating these units at lower surface and organic 

loading rates, by increasing the depth of adsorbent, by opti­

mizing the environmental factors affecting the adsorption 

process, and by an integrated combination of the three prior 

methods. The regeneration cycle could also be extended 

by installing new carbon contactors with depths of 20-30 

feet, although the capital cost of such installations may 

be prohibited in many circumstances. 

73 



CONCLUSIONS 

Based on the findings of this investigation the fol­

lowi.11g spc,c i.f ic con cl uc, ions arc made: 

Factors A~fectinq the Formation of Tri.halomethanes 

1. Increased chlorine dosage was found to enhance the con­
centration of cnc1 3 and total ~·HM formed. In contrast, 
the quantity of CHC1 2Br produced was independent of the 
level of chlorine added. 

2. Total TllM, CHcl 3 and Cl!Cl 2Br concentrations were all 
increased with increased contact time between free 
chlorine and precursors present in settled Ohio River 
water. 

3. Both laboratory and field monitoring studies illustrated 
that higher water temperatures promote increased for­
mation of CHCl3. Levels of CHCl3 formed from Ohio River 
water were highly correlated with water temperature 
(R > 0.90). The dependence of CHCl3 potential was found 
to be about 1.0-1.4 µg/1 per °F. The temperature depen­
dence of CllCl2Br was considerably less in the order of 
about 0.2 µg/1 per op, 

4. Increased levels of CHC1 3 were produced as the pH value 
of Ohi.o River water increased. A direct linear relaticn­
ship was found betHeen the amount of CllCl3 formed and the 
pH'value with a rate of change.of about 40 µg/1 per pH 
unit. The calculated correlation coefficient was> 0.99. 
The potential to form CIICl2Br upon chlorination was maxi­
mized in the 7-9 pl! value range with a gradual dropoff 
on either side of the above range. 

5. Precursor compounds remained in Ohio River water even 
after a 21 day storage time attesting that these com­
pounds are extremely stable in natural waters. 

6. Chemicals used at water trcabnent plants in the concen­
tration ra11ge normally dosed did not ~ontribute signi­
fic~1nt amounts of 'l'l!M upon chlorination. As such, the 
observed levels of 'J'IIM in finished Wilter result almost 
excl rn;ive ly from chlorine reacting w.i th precursors 
present i.n ni1tural waters. 

74 



Survey of TIIM Levels in Fifteen Water Utilities in Kentucky 

7. The GC-LSC methodology for measuring the levels of 
trihalomethanes in drinking waters was reproducible and 
completely satisfactory for concentrations exceeding 